777parts.net — CATERPILLAR, KOMATSU, HITACHI, JOHN DEERE, TADANO, JCB, VOLVO, DOOSAN, HYUNDAI品牌的专业技术设备零件的在线目录
注意!
为了往查看完整的图片和零件的序列号,您必须先要注册登录

Caterpillar 444E

What feature would you like to see on the 777parts next?

2458204 TRANSMISSION AR-POWER SHIFT -ALL WHEEL DRIVE, AUTOSHIFT

装卸挖掘机 Caterpillar 444E
444E Backhoe Loader HXB00001-UP (MACHINE) POWERED BY C4.4 (MECH) Engine POWER TRAIN
2458204 TRANSMISSION AR-POWER SHIFT -ALL WHEEL DRIVE, AUTOSHIFT

245-8204 TRANSMISSION AR-POWER SHIFT -ALL WHEEL DRIVE, AUTOSHIFT
S/N HXB1-UP
PART OF 311-7331 POWER TRAIN AR
AN ATTACHMENT

零件的略图

Aggregate

号码名称Price request
2458204TRANSMISSION AR-POWER SHIFT -ALL WHEEL DRIVE, AUTOSHIFT 

List of spare parts

要查看图片和零件号码,您必须支付订阅。

得到充分利用
#号码名称数量
13J***07SEAL VALVE ASSEMBLY TO SEAL- TUBE ASSEMBLY TO LOGIC VALVE2
24J***22SEAL-INTERFACE BETWEEN 3RD & TILT VALVE 1
34W***72SENDER AS-TEMPERATURE (12-VOLT)(COOLANT)1
6V***78NUT (10-32-THD)1
8F***34LOCKWASHER (EXTERNAL TEETH)1
8T***28WASHER (HARD) (5.5X10X1mm THK)1
45P***66SEAL-O-RING (ID=32.92mm) 2
56T***63SHIM .0599CM(.024IN)THK.2
66T***64SHIM (0.178MM THK) (.0178CM .007IN THK)2
76T***65SHIM (0.076MM THK)(.0076CM .003IN THK)2
86T***66SHIM (0.051MM THK) (.0051CM .002IN THK)2
96T***02PLUG 2
106V***15BOLT (M8X1.25X16-MM)3
116V***42BOLT (M10X1.50X40MM) 18
126V***97BOLT (M12X1.75X30-MM)2
136Y***96PLUG AS (TRANSMISSION DRAIN)1
5P***18SEAL-O-RING (18.64MM ID)1
147T***46SPACER (66X79.5X2.02-MM THK)2
157T***51STRAINER (SUCTION)(TRANSMISSION CASE)1
167T***95WASHER (12.3X47X6.35-MM THK)2
177T***51BREATHER (TRANSMISSION)1
187T***53DOWEL 2
197W***56WASHER (14.27X20.57X1.5-MM THK)12
207X***41SEAL (140MM ID)1
218C***48BOLT (M8X1.25X55-MM)(M8X1.50X50MM)4
228C***45BOLT-SOCKET HEAD (M5X0.8X20-MM)2
238T***71BOLT-SOCKET HEAD (M10X1.5X35-MM)2
248T***43BOLT (M10X1.50X80MM) 1
259P***50WASHER (8.25X18X0.84-MM THK)4
269W***60RING 1
279X***15BOLT-SPECIAL (M5 X 0.8 X 30)12
2810***88SHIM (0.05-MM THK)2
2910***61PLATE-COVER 1
3011***85SEAL-O-RING (13.94MM ID)1
3112***62SEAL-O-RING 3
3212***59SHIM (0.08-MM THK)2
3312***60SHIM (0.18-MM THK)2
3412***61SHIM (0.6-MM THK)2
3512***85PUMP GROUP-TRANSMISSION (DIRECT DRIVE)1
20***40SEAL-LIP TYPE 1
3612***96VALVE GROUP-RELIEF (TORQUE CONVERTER INLET)1
6V***89SEAL-O-RING (ID=19.18mm) 1
8L***46SEAL SHAFT ON SELECTOR VALVE SEAL-SHAFT ON SELECTOR VALVE1
3712***98SPACER (70X79.5X2-MM THK)1
3812***99SHIM (0.05-MM THK)1
3912***00SHIM (0.08-MM THK)1
4012***01SHIM (0.18-MM THK)1
4112***02SHIM (0.6-MM THK)1
4212***79SPACER (58X67.5X2-MM THK)2
4312***83SPACER (38X45X5-MM THK)1
4412***87YOKE AS 2
4514***01TUBE AS 1
4614***09VALVE GROUP-RELIEF -PUMP PRESSURE-PRESSURE REGULATOR1
4714***11ELBOW AS 1
3G***27ADAPTER 1
4814***18TUBE AS-TRANSFER 1
4914***26TUBE AS 1
5014***34BOLT (9/16-18X0.83-IN)6
5114***36TUBE AS-TRANSFER 1
5214***62WASHER (19.1X24.1X1.5-MM THK)4
5314***66BOLT (3/4-16X1.417-IN)2
5414***07PLUG (HEX HEAD) (-6 ORB) (CURRENT) (1616435 FRICTION DISC INTERCHANGEABLE WITH 1186547) (USE ALL OF ONE PART NUMBER)15
(EACH INCLUDES)
3J***07SEAL VALVE ASSEMBLY TO SEAL- TUBE ASSEMBLY TO LOGIC VALVE1
9S***91PLUG,MACHINE THREAD FUEL INJECTION PUMP 1
5515***32SEAL-O-RING 2
5619***04SENSOR GROUP-SPEED (PRIMARY, TIMING, CAMSHAFT)1
5720***44PLUG 4
5830***32SEAL-LIP TYPE (COUNTERSHAFT)2
5930***23VALVE GROUP-SOLENOID (12-VDC)(ALL WHEEL DRIVE, CLUTCH ONE)2
(EACH INCLUDES)
27***34COIL AS (12-VOLT)1
6027***54CASE AS-FRONT 1
6127***56PLUG AS 3
(EACH INCLUDES)
8L***86SEAL-O-RING (ID=16.36mm) (16.36-MM ID)1
9S***85PLUG--TO SEAL HYDRAULIC PUMP TO SUMP OF LIMIT SYSTEM 1
6227***61SHAFT GROUP-IDLER -POWERSHIFT-POWER SHIFT1
6327***69CASE AS-REAR 1
6427***78SHAFT GROUP-INPUT -POWER SHIFT1
6527***80SHAFT GROUP-COUNTER 1
6627***82SHAFT GROUP-OUTPUT -MAIN1
6728***10VALVE GROUP-SOLENOID (TRANSMISSION)1
8L***79SEAL OIL TUBES PUMP TO CONTROL SEAL-OIL TUBES-PUMP TO CONTROL4
28***09COIL AS (12-VOLT)2
28***12TUBE AS 2
6827***09VALVE GROUP-SOLENOID (REVERSE)1
8L***79SEAL OIL TUBES PUMP TO CONTROL SEAL-OIL TUBES-PUMP TO CONTROL4
28***09COIL AS (12-VOLT)1
28***12TUBE AS 1
6927***13VALVE GROUP-SOLENOID (CLUTCH)1
8L***79SEAL OIL TUBES PUMP TO CONTROL SEAL-OIL TUBES-PUMP TO CONTROL4
21***97PLUG-ORIFICE 1
28***09COIL AS (12-VOLT)2
28***67TUBE AS 2
7028***08SHAFT GROUP-OUTPUT 1
716V***65FITTING (QUICK DISCONNECT)(TRANSMISSION OIL)1
726V***52CAP-DUST (FUEL SUPPLY TEE CONNECTION)1
METRIC PART
SEPARATE ILLUSTRATION


Caterpillar专业技术设备零件的卖家

Add your company

* 要查看专业技术设备零件的销售商的联系信息,您需要注册登录